Open Access Article. Published on 15 March 2023. Downloaded on 1/21/2026 1:27:21 AM.

Thisarticleislicensed under a Creative Commons Attribution-NonCommercial 3.0 Unported Licence.

(cc)

Environmental Science

Advances

¥® ROYAL SOCIETY
PPN OF CHEMISTRY

View Article Online

View Journal | View Issue,

i ") Check for updates ‘

Cite this: Environ. Sci.: Adv., 2023, 2,
709

Received 23rd January 2023
Accepted 12th March 2023

DOI: 10.1039/d3va00015j

rsc.li/esadvances

Environmental significance

Wastewater-based surveillance of COVID-19 and
removal of SARS-CoV-2 RNA across a major
wastewater treatment plant in San Antonio, Texast

Haya Al-Duroobi,® Kiran Kumar Vadde,® Duc C. Phan,}? Sina V. Moghadam,?
[...]
https://doi.org/10.1039/d3va00015j

i Present address: US Salinity Laboratory, USDA-ARS, Riverside, CA 92507, USA.

(ESI) available. See DOI:

© 2023 The Author(s). Published by the Royal Society of Chemistry

ted individuals (approximately 30% of all carriers), difficulties
in tracking the transmission and assessing the true scale of
COVID-19 burden in communities were reported.»* However,
although SARS-CoV-2 is primarily a respiratory-transmitted
pathogen that transmits through respiratory droplets or aero-
sols, the virus shedding in feces of both symptomatic and
asymptomatic infected individuals enabled the detection of
viral RNA in the untreated sewage or raw influents of wastewater
treatment plants (WWTPs) and facilitated the wastewater-based
epidemiology (WBE) of COVID-19 infections.*” Subsequently,
as untreated sewage or raw influent testing is not impacted by
asymptomatic infections or the availability of diagnostic testing

Environ. Sci.; Adv, 2023, 2, 709-720 | 709


http://crossmark.crossref.org/dialog/?doi=10.1039/d3va00015j&domain=pdf&date_stamp=2023-05-06
http://orcid.org/0000-0002-7159-0883
https://doi.org/10.1039/d3va00015j
http://creativecommons.org/licenses/by-nc/3.0/
http://creativecommons.org/licenses/by-nc/3.0/
https://doi.org/10.1039/d3va00015j
https://pubs.rsc.org/en/journals/journal/VA
https://pubs.rsc.org/en/journals/journal/VA?issueid=VA002005

Open Access Article. Published on 15 March 2023. Downloaded on 1/21/2026 1:27:21 AM.

Thisarticleislicensed under a Creative Commons Attribution-NonCommercial 3.0 Unported Licence.

(cc)

Environmental Science: Advances

resources, WBE has emerged as a valuable tool for the surveil-
lance of SARS-CoV-2 transmission in sewershed areas,
providing more insights about the infection trends of the
community that are not captured by clinical testings.*™®
Currently, wastewater-based surveillance programs are
employed globally to monitor COVID-19 trends in sewershed
communities, and the priorities of these programs have evolved
from general virus detection® to the identification of emerging
variants by sequencing the whole genome of the virus in
wastewater.'"*> However, the detection of high SARS-CoV-2 RNA
concentrations in raw influent samples around the world
prompts public health concerns due to possible fecal-oral or
aerosol transmission of the virus, yet only limited studies
addressing the SARS-CoV-2 removal efficiencies in conventional
and advanced WWTPs were carried out.'*"

To date, there is minimal or no evidence supporting the
potential  transmission risk of COVID-19 through
wastewater.”>™” For instance, few studies reported the possible
risk of SARS-CoV-2 transmission via exposure to aerosols
generated through untreated wastewater,'®>* while other
studies stated that the evidence of virus infectivity via waste-
water exposure is limited.>*?® For example, Gholipour et al.*®
reported that the presence of SARS-CoV-2 RNA in the aerosols
generated at WWTPs indicated an increased COVID-19 infec-
tion risk to wastewater workers, although the survival and fate
of SARS-CoV-2 in wastewater were not assessed in this study.
However, Bivins et al.*® reported that SARS-CoV-2 RNA was
found to be significantly more persistent than infectious SARS-
CoV-2, indicating that the environmental detection of RNA
alone does not substantiate the risk of infection. Furthermore,
a recent study performed on 134 wastewater workers from 59
wastewater treatment plants in Spain showed no increase in
seroprevalence of IgG for SARS-CoV-2 (antibodies against
COVID-19 infection), indicating that there is limited evidence of
infection via wastewater.?® In another study it was reported that
during the 2003 SARS epidemic in Hong Kong, wastewater
aerosols containing coronaviruses (SARS-CoV-1) from a leaking
sewage pipe in a residential apartment may have resulted in
a cluster of community infections but there is neither epide-
miological nor laboratory support for such mechanisms.””
Thus, there seems to be no evidence of infective viral particles in
wastewater based on cell culture;'® furthermore, detection of
SARS-CoV-2 RNA alone in wastewater does not suffice to char-
acterize the risk of infection attributable to exposure to that
wastewater.”

There is a critical need for further in-depth studies on SARS-
CoV-2 and other enveloped viruses' persistence through waste-
water treatment steps. Furthermore, the persistence of the
SARS-CoV-2 genetic material in the treatment process impacts
decision-making about the final discharge of treated effluent,
sludge disposal and applications of recycled water reuse.
Therefore, improving knowledge about the fate of SARS-CoV-2
RNA through wastewater primary, secondary and tertiary treat-
ment stages and their removal performances in WWTPs would
be useful to better characterize the risk related to discharges to
the environment or wastewater reuse.** Although cell culture-
based methods are considered ideal for evaluating viral

710 | Environ. Sci.. Adv, 2023, 2, 709-720

View Article Online

Paper

infectivity, infectious SARS-CoV-2 detection in wastewater has
been rarely studied due to the complexity of isolation, detection
sensitivity, and time consumption.”®*** However, PCR-based
methods are commonly applied to detect SARS-CoV-2 RNA in
treated effluents of WWTPs to investigate virus reduction and
minimize the potential risk.>**** It has been reported that viral
loads are significantly reduced by conventional wastewater
treatment processes; however, information on the reduction of
SARS-CoV-2 RNA is still limited."*** Additional studies are
required to demonstrate the role of WWTPs in removal of SARS-
CoV-2 RNA in the effluents from secondary and/or tertiary
treatments and to verify whether additional treatments are
needed to protect the receiving environments.

In this regard, the present comprehensive study aimed at (1)
detecting the SARS-CoV-2 RNA in raw influent samples to
correlate viral concentrations with clinical COVID-19 cases and
(2) evaluating the persistence of the SARS-CoV-2 genetic mate-
rial throughout the activated sludge treatment process at the
largest WWTP in San Antonio, Texas. In addition to quantifying
viral loads in primary and secondary effluents, the final treated
effluent was also evaluated to determine the effectiveness of the
chlorine disinfection method. SARS-CoV-2 RNA quantification
using the reverse transcription droplet digital polymerase chain
reaction (RT-ddPCR) in raw influent samples collected from
April 2021 to November 2021 captured the third COVID-19 wave
in San Antonio. We used both raw and recovery-adjusted SARS-
CoV-2 RNA concentrations to correlate with COVID-19 case data
in the city. Also, we assessed the lag in clinical data compared to
WBE data, using correlations with COVID-19 incidence reported
by the City of San Antonio. Furthermore, sampling frequency
was also evaluated to verify if sampling twice a week versus once
a week does indeed enhance the WBE strategy for better esti-
mates of community-wide incidence rates. The SARS-CoV-2
genetic material removal during the different treatment stages
presented in this study provides valuable information to the
water industry for ensuring the reduction of the virus in
wastewater and may enhance public awareness and confidence
in the potable reuse practice.

Materials and methods

Description of the wastewater treatment plant and sample
collection

This study was conducted using samples collected from the
Steven M. Clouse Water Recycling Center (WRC), which is the
largest wastewater treatment plant in San Antonio, Texas. It
serves approximately 399 000 wastewater customers and has
a permitted flow of 125 million gallons per day (MGD). Waste-
water samples were collected from four stages of the treatment
process: raw influent at the plant's inlet, primary effluent,
secondary effluent, and the final effluent before outfall (Fig. 1).
Primary effluent samples were captured after the primary clar-
ification stage where raw influent is routed through bar screens
and grit chambers and undergoes primary clarification in which
biosolids are settled and removed. Secondary effluent samples
were collected after secondary biological treatment (activated
sludge system) that involves water flowing into aeration basins

© 2023 The Author(s). Published by the Royal Society of Chemistry


http://creativecommons.org/licenses/by-nc/3.0/
http://creativecommons.org/licenses/by-nc/3.0/
https://doi.org/10.1039/d3va00015j

Open Access Article. Published on 15 March 2023. Downloaded on 1/21/2026 1:27:21 AM.

Thisarticleislicensed under a Creative Commons Attribution-NonCommercial 3.0 Unported Licence.

(cc)

View Article Online

Paper Environmental Science: Advances
Raw
Sewage Bar
Screens .
! Water Recycling
= Treatment Process
Chamber
* Primary
Raw Primary Sludge De Biosolid
Infl . L Di > - iosolids to
MUENt | Clarifier Digester watering Beneficial
‘ Use
_>
Air Aeration Primar
—_— : y
Basin Effluent
* Activated ‘
Final Sludge E'! Sa
Clarifier ——| Thickener| *] Effluent
Y / 3 Effluent to
Sand Dis- uen
| Fiter [ ™ |infection Outfall or
Secondary Reuse
Effluent

Fig. 1 Steven M. Clouse WRC activated sludge treatment process stages and sample collection points.

and then final clarifiers. The tertiary treatment includes sand
filtration, followed by 20 minutes of chlorine disinfection and
dechlorination with sulfur dioxide. After the advanced (tertiary)
treatment, final effluent samples were collected before the
outfall.

24 hour composite samples were collected from each of the
four treatment stages using ISCO 3700 autosamplers (Teledyne
ISCO, Lincoln, NE). Raw influent samples were collected twice
a week (Mondays and Wednesdays) from April 12, 2021 to
November 29, 2021, for a total of 34 weeks (n = 67) to study the
correlation between viral concentrations and clinical COVID-19
cases in the sewershed. Similarly, primary, secondary, and final
effluent samples were collected twice a week from April 12 to
July 26, 2021, for a total of 16 weeks (n = 31 for each type of
effluent sample) to assess the virus removal efficiency between
different stages of the treatment plant. After collection, samples
were stored on ice and delivered to the laboratory at the
University of Texas at San Antonio (UTSA). The samples were
immediately concentrated upon delivery and frozen at —80 °C,
followed by molecular analyses.

Virus concentration and nucleic acid extraction

The SARS-CoV-2 virus in the wastewater samples was concen-
trated using an adsorption-extraction method combined with
high-speed centrifugation as described in previous studies.**”

© 2023 The Author(s). Published by the Royal Society of Chemistry

To determine the recovery efficiency of the virus concentration
and nucleic acid extraction methods applied in this study, an
attenuated vaccine strain of bovine coronavirus (Calf-Guard,
Zoetis, Parsippany, NJ) was used as a surrogate viral RNA
target. Prior to the sample concentration process, wastewater
samples were directly spiked with 10° copies of bovine coro-
navirus (BCoV) per liter of wastewater. Subsequently, 200 mL of
each sample was centrifuged at 30 000g for 15 min at 4 °C to
pellet the solids, and the supernatant was passed through 0.45
pum pore-size, 47 mm diameter electronegative membranes (GN-
6 Metricel Membrane Disc Filter, Pall Laboratory). Both the
pellet and membrane were stored together in the same tube at
—80 °C until nucleic acid extraction.

Total viral RNA and DNA were extracted simultaneously from
the samples using the AllPrep DNA/RNA Mini Kit (Qiagen, Hil-
den, Germany) and in combination with the automated robot
QIAcube Connect (Qiagen, Hilden, Germany) according to the
manufacturer's protocol. Briefly, the concentrated samples
(filter membranes and pellets) were transferred into screw-cap
microcentrifuge tubes containing DNase and RNase-free glass
beads (PowerBead Tube, Qiagen, Hilden, Germany) and sub-
jected to bead-beating for 3 min at maximum speed (PowerLyzer
24 Homogenizer, MO-BIO, Carlsbad, CA) in the presence of lysis
buffer (Buffer RLT Plus; Qiagen, Hilden, Germany) containing
B-mercaptoethanol (Sigma-Aldrich Co., St. Louis, MO). Samples

Environ. Sci.: Adv, 2023, 2, 709-720 | 71


http://creativecommons.org/licenses/by-nc/3.0/
http://creativecommons.org/licenses/by-nc/3.0/
https://doi.org/10.1039/d3va00015j

Open Access Article. Published on 15 March 2023. Downloaded on 1/21/2026 1:27:21 AM.

Thisarticleislicensed under a Creative Commons Attribution-NonCommercial 3.0 Unported Licence.

(cc)

Environmental Science: Advances

were centrifuged at 21 130g for 10 min and the supernatant was
used for the extraction of RNA and DNA separately with the
AllPrep DNA/RNA Minikit, following the manufacturer's
instructions. Finally, the extracted RNA and DNA were each
eluted in 100 uL RNase-free water, respectively. The concen-
tration and purity of RNA and DNA were determined by using
a NanoDrop One Spectrophotometer (Thermo Scientific, Wil-
mington, DE). RNA extracts were stored at —80 °C and DNA
extracts were stored at —20 °C until they were used in molecular
assays.

RT-ddPCR

RNA extracts were used as templates for the RT-ddPCR assays
using a Bio-Rad QX200™ Droplet Digital™ PCR System as per
the procedures detailed in the ESIt (RT-ddPCR detailed proce-
dure). SARS-CoV-2 RNA was measured in each sample using the
CDC N1 and N2 assays (Table 1). Technical duplicates were run
(two wells) and wells were merged for data analysis. For each
plate, positive control and no-template control (NTC) were run
in duplicate. Ten-fold dilutions of selected RNA extracts were
used to test for PCR inhibition as described in the ESI (see RT-
ddPCR detailed procedure and Table S61). The 2019-
nCoV_N_Positive Control containing the complete nucleo-
capsid gene of SARS-CoV-2 was purchased from Integrated DNA
Technologies (IDT, Coralville, IA) and was used as a positive
control in this study. The ddPCR data was analyzed using the
QuantaSoft Analysis Pro (Bio-Rad) software and concentrations
were calculated by either allowing the program to auto select
a threshold or by manual calling when the program was not able
to auto threshold. The required number of droplets for a sample
with merged duplicate wells was at least 10 000. The limit of
detection (LOD) and the limit of quantification (LOQ) were
determined for the N1 and N2 assays (see ESIf — RT-ddPCR
detailed procedure). Average concentrations per reaction were
converted to copies per liter of wastewater using dimensional
analysis (Table S1t). For virus recovery efficiency, BCoV was
quantified using RNA extracts and a one-step RT-ddPCR assay
targeting the bovine coronavirus gene (Table 1; see ESIt - RNA
recovery efficiency). The RT-ddPCR data for wastewater samples
are provided in Tables S2 and S37 and examples of the positive
and negative results for each assay are listed in Table S4,1 and
a Minimum Information for Publication of Quantitative Digital
PCR Experiments (dMIQE) checklist is shown in Table S5.1

Table 1 List of primers and probes used in this study

View Article Online

Paper

Clinical data

Clinical testing data for COVID-19 was obtained from the City of
San Antonio's COVID-19 open data repository (https://
cosacovid-cosagis.hub.arcgis.com/). The daily incident COVID-
19 cases include COVID-19 cases reported on each date and
the weekly average COVID-19 cases is the moving average of
COVID-19 cases reported in the last 7 days.**

Statistical analysis

All statistical analyses and graphs were completed using
GraphPad Prism, version 9.3.1 (LaJolla, CA). The wastewater
virus RNA concentrations were reported as copies per L of
wastewater. Paired and unpaired t-tests were used to compare
groups after confirming that the data were normally distrib-
uted. Spearman's rank correlation coefficients were used to
determine the relationship between the SARS-CoV-2 RNA
concentration in wastewater and the associated COVID-19
cases. Using the 7 day average of clinical COVID-19 cases re-